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ITEM HYDRO-GEAR oty DESCRIPTION ITEM HYDRO-GEAR ory DESCRIPTION
NO PART NO ND PART NO
1| SOO74RM 1| HOUSING, LOWER 43 | 4#30 3 | WASHER-7/18 X 7/8 X .0B0
2| Toeen V| o e usHe 44 | 70228 1 | DIFFERENTIAL ASSEMBLY
1 BEARING—TRUNNICN JCURNAL 1 | GEAR-DIFF. 50T
3 | 9008000-0128 | 1 SEAL-LIP 2 [ DIFF. COVER
4 | 2003016 1 | RING—-WIRE RETAINING 2 | GEAR-BEVEL 14T
5 | 2003052 1 | RING—RETAINING g S&Aé—;émﬁ& c1; o7
6 | 2003043 1 | BEARING—SHAFT BALL A
8 | 50551 1 BEARING—THRUST 30X52X13 2 | BOLT- 5/16—24 X 2-1/4
s | 2003087 1 | SWASHPLATE—VARIABLE 1| AXLE SHAFT, RH
13 | 7033 1 | BLOCK—CYLINDER ASS'Y. 11 gﬁiE?Ang.'__LH
1 | BLOCK—CYLINDER . DIFF.
5 | PISTON 52 | 44875 2 | WASHER-3/4 ¥ 15 X .13
5 PISTON SPRING 53 | 45076 2 SEAL— .75 X 1.25 X .250
5 | PISTON SPRING WASHER g; 2003021 1 SHAFT-I%’UT
14 | 2003005 1 | ARM—TRUNNION 50018 3 [ BOLT, 3/B-24 X 2.5
15 | acoBooo—oize | 1 | sEAL—LP 58 | 44876 21 | BOLT- 1/4-20 X 1.38
17 | 2000015 1 | euDE-sLoT 58 | 50002 2 | PIN—.50D X .43 ID X .750
18 50449 1 SHAFT—MOTOR 63 50156 1 SPACER
19 | 50552 1 | BEARING—THRUST 42X6BX16 85 | 4123 1 | BOLT, 1/4-20 X 2.0
23 | 70082 1 BLOCK—CYLINDER (MDTOR) ASSY 83 | 70292 1 JACK SHAFT/FINION GEAR ASSEMBLY
; BLOCK—CYLINDER 1 | 17T-23T CLUSTER ASSEMBLY
7 | PISTON seRING L[ o mne
2 | CAPSCREW BM X 20 LG
7 | PISTON SPRING WASHER 2 | wasHER 7/%6 X 1 X &
24 | 45074 1 | SEAL-UP 10x28x7 s | stssg 1| ack swart
25 | 2003555 1 | ACTUATOR-BYPASS
%5 | 70250 1| KIT, CENTER SECTION 88 | 50154 2 | CAPSCREW BM X 20 LG
1 | PLATE, BYPASS 89 | 50132 2 | WASHER 7/16 X 1 X .5
2 | CHECK PLUG ASSEMBLY ac | 5018 2 SLEEVE BEARING
1 | cENTER sEcTION 91 | 5004 2 | SEAL, LIP 0.75X1.00%0.158
1 DU BEARING 92 | 2003014 1 | SPRING, BLOCK
3 | BOLT-3/B—24 X 2.5 93 | 2003017 1 | WASHER, BLOCK THRUST
1 BUSHING, 1.02 X 1.1 X .67 160| 50400 1 CONTROL ARM
27 | 45075 1 | sEAL-UP 26x42x8 11| 50140 1 | SCCKET HEAD CAP SCREW
28 | s0007 1 | RING-RETAINING 102| 50141 1 | NUT 10-24
sl || Ea |1 | e e
34 | 44984 1 | OIL'FILTER ELEMENT 1? 23770 } SEITECE'.Z i
35 | 44866 1 [ ARM—BYPASS 140| 50268 1 | NUTHEX 5/16-18
36 | 44870 1 | RING-RETAINING
141 | 50928 1 | SEALANT
37 | s0131 1 | ARM—ACTUATING i
142 8loz| 20W-50 OIL
38 | 44891 2 | PIN-ACTUATING
150| 70312 1 | SEAL KIT
39 | 50318 1 | BOLT-5/16-18 X 1-3/4 151 | Eoats 1 | GREASE
M | 70135 1 | BRAKE ROTOR/STATOR KIT
4 | STATOR—BRAKE
2 | ROTCR—BRAKE
#ﬂ Hydro-Goar
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